RYOBI 10 in. COMPOUND MITER SAW - MODEL NUMBER TS1344L

<
W
o
)
©
i




RYOBI 10 in. COMPOUND MITER SAW - MODEL NUMBER TS1344L

4 )
The model number will be found on a label attached to the motor housing. Always mention the model number in all correspondence
regarding your MITER SAW or when ordering repair parts.

FIGURE A PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTy. NO. NUMBER DESCRIPTION QTy.
1 080006014904 Warning Label ........ooocviiieiiiiiiiiecieee e 38 089006017709 Arm Assembly
2 089006017048 POWEF COrd...cccieeieiieeeeieeee e (Inc. Key Nos. 42, 44 and 55).......ccccceeviveeneennnee 1
3 089006017049 Bend Relief.. .o 39 089006017047 Set Screw (M5 X 8 MM).....coveiiiiieineerieeee e, 2
4 089006017062 Cord Clamp...eeeeee e 40 089006017046 LasSer COVEN .....uuueiiiieiieeeeee e 1
5 089006017051 Screw (M4 x 16 mm, Rd. Hd.)......cceeecvvereeenee 7 41 089006017063 Dust Bag Assembly.......ccceevviiiieniiniieeee e, 1
6 089006017052 Screw (M5 x 15 mm, Pan Hd.) .....cccoevvevennnneee. 1 42 080006014906 LOgO Label ....covviiiieiieeeee e 1
7 089006017711 D-Handle Assembly ........cooociimiiiiiiiiiiiee e 43 089006017045 STOP BIOCK ... 1
8 089100207097 No Hands Label .........ccccveeeieiiiiiei e, 44 089006017105 Needle Bearing .......cccevveeeiiiiiieee e 1
9 089006017059 Screw (M3 x 8 mm, Rd. Hd.).....ceeveiriieeee 1 45 089006017095 LT SRR 1
10 089006017060 Battery Compartment ........ccoccoeeeieeiiiieneee 46 089006017096 LOCK RiNG ..t 1
11 089006017056 Laser SWItCh ....cccveeeeicceiee e 47 089006017044 Blade (24T) ..eeeeeiieieieee et 1
12 089006017058 Battery BoX COVer......cccovvieeiiieereee e 48 089006017097 Bearing COVEr ......cueviiieiiiiee e 1
13 089006017015 Screw (M4 x 10 mm, Pan Hd.) .....ccceeevveeenenneee. 3 49 089006017098 O-RiNG.eiiiiiiiiie e 1
14 089006017107 Screw (M5 x 20 mm, Pan Hd.) cuccceeecemmrrssansnssanens 2 50 089006017099 Ball Bearing (6002LLU 2RS CM).......cceevviuveeenn. 1
15 089006017054 Switch Actuator.......ccccevveiieie e 51 089006017100 Gear Shaft......cccoveceee e 1
16 089006017069 Compression SPring ......ccceeeeeeeeceeeeeesceeeeeeeneee 52 089006017108 GaSKET..eiiieieeee e 1
17 089006017053 SWItCH e 53 089006017101 Bearing Holder Plate........ccccovviieiiiniiiee e, 1
18 089006017087 Screw w/Washer (M5 x 65 mm, Pan Hd.).......... 2 54 089006017704 Arbor ASSEMDIY....cccceeiiiiiieeeee e 1
19 089006017702 Field ASSemMDBIY......ooiiiiiiiieee e 55 080006014908 Warning Label ... 1
20 089006017092 T o 1R 56 089006017042 Screw (M6, Special) .......ccceeeeiiriieeeeerieeee e, 1
21 089006017902 Data Label.....ccoooueieiiiiiiieeeee e 57 089006017713 Linkage ASSEMDIY ....ccovveiiiiiiiiiee e, 1
22 089006017093 ST [ G- T o SR 58 089006017081 HeX NUt (MB) ..coeeeiiiiieeeiieee e 1
23 089006017091 Brush Holder .........cooviiiiiiieicceeee e 59 089006017043 FIANGE .eeeiiiieeee e 2
24 089006017088 Motor HOUSING ....evveeeeiieeee e 60 089006017077 Retaining RiNg......ueeeeeeiiiiiieieeeeeeee e 1
25 089006017106 Set Screw (M5 X 5 MmM)...ccccvveiiiieeeeeieee e 61 089006017076 Guide Roller ... 1
26 089006017090 Set Screw (M5 X 8 MM)..ceevveeiiiiiiiiiiieieeeeeeeee, 62 089006017712 Lower Blade Guard Assembly (Inc. Key No. 8)..1
27 080006014902 Warning Label .......cooocieiiiiiiiiiei e 63 089006017061 Screw (M4 x 12 mm, Rd. Hd.)..cceevveiiieeeee 2
28 089006017708 Motor Assembly (Inc. Key Nos. 18-27) .............. 64 089006017074 Return Spring......ceeeeveiiieeeeee e 1
29 089006017089 Screw w/Washer (M5 x 40 mm, Pan Hd.)........... 4 65 089100207051 Blade Removal Label.........cccccccvrveieiiieeeeeeeeen, 1
30 089006017085 Ball Bearing (6200LLU 2RS C3).....cccvvvvrruvreennn. 66 089006017073 Rotating CoVver ... 1
31 089006017086 Ball Bearing (B08LLU) ......coevviivieiieiiiieeeeiieeennn 67 089006017072 Screw (M6 x 10 mm, Hex Hd.) ......covviviiieeeennee 1
32 089006017710 Armature Assembly (Inc. Key Nos. 30-31)......... 68 089006017703 Blade Guard Assembly
33 089006017084 Baffle .oeeee i (Inc. Key Nos. 57-58, 60-62 and 64-67)............. 1
34 089006017094 L0 2 {1 0o TSR 69 089006017040 Screw (M5, Special) ....ccoeeviiiiiiiiiiiiiieeeeeeeeeeee 1
35 089006017102 PN e 70 089006017041 Screw (M4 x 10 mm, Cheese Hd.) .........cccc.....e. 1
36 089006017103 S o 1o T F SR 71 089006017064 Arbor Screw (M8 X 20 MM) ....cevviviiieeeeriiiieeneene 1
\37 089006017104 E-RiNG cooiiiiiiiee e 72 089006017057 Screw (M5 x 20 mm, Pan Hd.) ......cccceeiieniniene 4 )




RYOBI 10 in. COMPOUND MITER SAW - MODEL NUMBER TS1344L

FIGURE B




RYOBI 10 in. COMPOUND MITER SAW - MODEL NUMBER TS1344L

-
[ The model number will be found on a label attached to the motor housing. Always mention the model number in all correspondence ]
regarding your MITER SAW or when ordering repair parts.
FIGURE B PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.
1 089006017707 Base Assembily (Inc. Key Nos. 3 and 12)........... 1 25 089006017714 Miter Lock Handle.............iiiiiiiiiiiiieiieeeeeeees 1
2 089006017007 Screw (M8 x 20 mm, Hex. Hd.) ....cccevvivereninneen. 1 26 089006017005 I = SRR 1
3 089006017008 G100 )0 011 0= PR 1 27 089006017013 JLE= o) [T SR 1
4 089006017009 Hex Key (5 MmM).....eviiiiiieee e 1 28 089006017014 Miter INdiCator.........covvviiieiiieeee e, 1
5 089006017010 Positioning SPring.......cceeeviiiiiieeieiieee e 1 29 080006014903 Scale Warning Label .......cccccoevecieeeeiiiiiene e, 1
6 089006017011 Steel Ball (8 MM) ..eveeiiiiieee e 1 30 089006017039 Screw (M10 x 10 mm, Hex Soc. Hd.)................. 1
7 089006017065 Washer (D5.2 X D14 X 1.51) c.vevveiiiiiieeeeciieeeeees 1 31 089006017071 Washer (D8.25 x D21.9 X 1.5%) ..vvvvviiiiieeeee 1
8 089006017018 Screw w/Washer 32 089006017020 Washer (D8 x D16 X 1.5%) .uuvvveviiiiieiieciiiee e 1
(M8 x 30 mm, Hex SoC. Hd.).....ovvvvinieiienininnns 2 33 089006017021 LOCK NUE (M8).....eeeorveeeeeeeeeeeeeeeeeeeeseeeeesneeeees 1
9 089006017019 =) 010 TN 1 34 080006014905 SCAlE LAl oo, 1
10 089006017035 Washer (D10 X D26 X 2t) ...ccvvveeeeiiieeeeeccieeee e 1 35 089006017022 Screw (M5 x 10 mm, Pan Hd.) ..e.eeveeeeeeeeeeen, 2
11 089006017017 Screw (M4 x8 mm) ............................................ 5 36 089006017066 Washer (D4 x D8 x 1t) ________________________________________ 1
12 089100207097 NoHand Label ..o 2 37 089006017024  LaSEr BraCket..........ccoowwoveeeereeerereesereeseeeeaneens 1
13 089006017706 Clamp Base Assembly........ccooevvviciieineiineeneeennn. 1 38 089006017067 Screw (M4 X 6 MM, SPECial) .....vvrvereereereereenne. 1
14 089006017029 Spring ................................................................. 1 39 089006017025 Laser MOAUIE oo 1
15 089006017036 POt Shaft......ooooiieiiiiiiiiii 1 40 089006017023  INQICALON ....oveoreeeoeeeeeeeeeeeeeeeseeeeeeesee s 1
16 089006017031 Stop BIOCK ..o 1 41 089006017038 Set Screw (M8 x 15 mm, Pan Hd.) ..................... 2
17 089006017034  Screw (M10 x 45 mm, Hex Soc. Hd.)................ 1 42 089006017037  PIVOt SUPPOM .....veeeoreeeeeeeeeeeeeeeeeeeeeeeseeeeseneeens 1
18 089006017032 Washer (D8 X D16 X 21) c.ocoovvveinieiiiiiiis 1 43 089006017026  LOCK PiN ..oovveeoceeeeoceeeoeeeeeeeeeeeeseeseeeseeesesenenens 1
19 089006017068  Arc Washer (D10) ...c.wuervemneeniniesnisnisisena 1 44 089006017027 O T TS 1
20 089006017006  Screw w/Washer 45 089006017028 LOCK PN CaP-.vereeeeeeeeeeeeseeesee e seeesereseeenees 1
(M8 x 20 mm, Hex. S0C. Hd.).ooosvsvsvsvs 246 0BO00B017030  SIGBVE covorrersessesseseesssesserssessesees e 1
21 089006017015 Screw (M4 x 10 mm, Pan Hd.) ....ccccvvvvveeeeenennn. 2
Not Shown:
22 089006017016 Throat I.3Iate ....................................................... 1 988000846 Operator's Manual (089006017806)................ 1
23 089006017012 Wear RiNG...ooooooe e 8 6-19-12
24 089006017033 Bevel Lock KNob.......occvviiiiiiiiieceeee e 1 (Rev:01)






